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Reinforcement plate

Gimbal plate fixation

O
N @ 3.5-4 mm

?
LST—

?

105

Quick release fixation
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Material : 2mm carbon fibre plate
M3 x 8mm x 6 screws
M3 x 6 nuts
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Quick release assembly : Cullmann 40440
M3 x 6mm x 4 screws
M3 x 4 nuts

Hint : Measurements of the
reinforcing plate may vary

between 105mm and 110mm.

If you find it difficult to draw the
exact location of the holes, you
can also put the reinforcement
plate and the gimbal plate together
and mark the holes with a pen from
the inner side of the gimbal plate.
Diameter for all holes : 3.5-4mm



